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Suitable for use
Starter kit
Advanced kit
Ultimate kit

V2.0Lab kit



Part list

Beam 0824-1442x

Beam 0824-961x

Screw M4X1414x

Countersunk Screw M3x84xDC Motor-25 Bracket2x

DC Motor-252x

Timing Pulley 90T

Shaft Connector-4 Headless Screw M3×5

Plastic Ring 4x7x2

4x

2x 4x

2x

Threaded Shaft 4X31mm

Flange Bearing 4x8x3mm

Shaft Collar 4mm

Nut M42x

4x

2x

2x

Track Axle

Track

40x

40x

1x Beam 0808-128

1x

10x Plastic rivet 4060

1x

1x Battery bracket

Battery Holder

1x Me Ultrasonic Sensor

2x Screw M4X8
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Beam 0824-1442x

Beam 0824-961x

Screw M4X144x



Screw M4X144x

Countersunk Screw M3x84x

DC Motor-25 Bracket2x

DC Motor-252x
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Screw M4X14

Shaft Connector-4

Headless Screw M3×5

2x

2x

4x

2x
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Timing Pulley 90T 





Track Axle

Track

40x

40x
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6

1x

2x

Beam 0808-128

Screw M4X14
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1x
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2x Plastic rivet 4060
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2x Plastic rivet 4060
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2x Plastic rivet 4060



DONE
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1x Me Ultrasonic Sensor

2x Screw M4X8


